


TABLE OF CONTENTS 
 

Section   Page 
 
EXECUTIVE SUMMARY ........................................................................................................................ 1 

1.0 INTRODUCTION........................................................................................................................ 4 

1.1 Purpose.............................................................................................................................. 4 

1.2 Background....................................................................................................................... 5 

1.2.1 Site Selection ........................................................................................................ 5 
[...]
Reverse Osmosis Basis of Design                                                                                                   Manatee County 
1024‐0080                  May 2008               47 
 



5.0 PROPOSED FACILITY DESIGN 

 
5.1 Site Layout 

  The major site components for the proposed Erie Road WTP include the following: 

• Six (6) Multi‐Media Filters 

• RO Building containing three RO skids (includes cartridge filter vessels, RO feed 

pumps,  control  panels,  etc.)  CIP  system,  workshop,  control  room,  offices, 

electrical room, etc. 

• Three Million (3,000,000) gallon ground storage tank 

• High service pump station 

• Filter backwash holding tank and pump station 

• Emergency generator and fuel storage tank 

• Chemical building 

• Stormwater detention pond 

• Access roadway and parking 

 
The proposed layout of the site is shown in Figure 5‐1.   The proposed site is located to 

the north of  the  existing Erie Road Elevated Storage Tank  site,  to  the west of Buffalo 

Creek  Golf  Course  and  approximately  1,600  feet  southwest  of  the  North  Water 

Reclamation Facility. 

 
Access will  be  provided  to  the  proposed water  treatment  plant  by  connecting  to  the 

existing access road for Buffalo Creek Golf Course.  The proposed access road will be a 

24‐foot wide asphalt‐paved drive  that provides access  to  the WTP.   An on‐site access 

road will also be constructed to provide access to the WTP’s facilities. 

 
Reverse Osmosis Basis of Design                                                                                                   Manatee County 
1024‐0080                  May 2008               48 
 



MANATEE COUNTY, FLORIDA



The proposed 3.0 MG storage tank is located to screen off the Water Treatment Plant site 

from  the golf course  to  the east and  the proposed community center  to  the south. The 

proposed 3.0 MG storage  tank  is shown  in Figure 5‐2.   Space  is provided  to  install an 

additional 3.0 MG  storage  tank  in  the  future.    In addition, provisions are provided  to 

expand  the water  treatment  plant  from  a  capacity  of  3.0  to  5.0 MGD  in  the  future.  

Specific  units  that will  need  additional  space  in  the  future  include  the Multi‐Media 

filters  and High  Service Pump  Station  (additional pumps).    Space has been provided 

between major units  for  the  installation of pipelines, electrical duct banks, and control 

system conduits. 

 

Major  header  piping  to  the  treatment  systems will  be  sized  for  the  future  5.0 MGD 

capacity water  treatment plant.   The piping shown on  the site plan will accommodate 

the future 5.0 MGD plant.   The 20‐inch raw water main will enter the WTP site from the 

west and  is  then  routed  to  the multi‐media  filters  located at  the northwest area of  the 

site.  Space will be provided to construct 4 additional multi‐media filters to provide for 

expansion of the facility to 5.0 MGD. 

 

The effluent from the multi‐media filters will be conveyed via an 18‐inch pipeline to the 

proposed RO building  located on  the northeast section of  the site.   When  the pipeline 

splits for the bypass water pipeline, it will be reduced to 16‐inches in diameter to serve 

the proposed and future RO skids and associated cartridge filters and RO feed pumps.  

Space  is  provided  on  the  north  end  of  the  RO  building  in  order  to  provide  for  2 

additional RO skids in the future. 

 

 
Reverse Osmosis Basis of Design                                                                                                   Manatee County 
1024‐0080                  May 2008               50 
 



S
:\1

02
4\

00
80

\8
0-

D
ra

w
in

gs
\B

O
D

R
\F

IG
5-

2-
10

24
00

80
.d

w
g,

 F
IG

 8
, 1

0/
22

/2
00

8 
10

:5
5:

59
 A

M

http://www.iteksoft.com/modules.php?op=modload&name=Sections&file=index&req=viewarticle&artid=4
http://pdf.iteksoft.com/modules.php?op=modload&name=Sections&file=index&req=viewarticle&artid=4


The RO permeate will be combined with  the  filtered bypass  flow and conveyed  to  the 

3.0 MG storage tank via a 16‐inch pipeline entering the bottom of the tank.  Space will be 

provided to the south of the proposed storage tank for a future 3.0 MG tank.   

 

A 30‐inch  finished water pipe will  transfer water  from  the 3.0 MG storage  tank  to  the 

proposed High Service Pump Station.  The High Service Pumps will discharge into a 24‐

inch  header  constructed  in  a  southerly  direction  to  connect  into  the  existing  16‐inch 

potable water transmission main running along Erie Road.   It  is  important to note that 

hydraulic modeling  is  being  conducted  for  the  County  at  the  time  of  this  Report’s 

preparation  to  help  determine  piping modifications  that may  be  required  along  Erie 

Road.   Space will be provided at  the High Service Pump Station  for additional pumps 

when the treatment plant is expanded to 5.0 MGD in the future. 

 

A 42,000 gallon Waste Backwash Holding Tank will be constructed  to  the north of  the 

multi‐media  filters  for  the  collection  and  pumping  of  the waste  backwash  from  the 

multi‐media  filters  and  the  sanitary  wastewater  from  the  RO  building.    The  waste 

backwash will be pumped via a 4‐inch force main to the County’s NWRF. 

 

The  chemical  storage  facility  will  be  constructed  to  the  north  of  the  RO  Building.  

Chemicals will be fed into the raw water main upstream of the Multi‐media filters, the 

RO  feedwater  and  permeate,  the  combined  RO  permeate/bypass  blend  stream,  and 

upstream of  the High Service Pump Station.   The chemical building will be  located as 

near as possible  to all of  these  locations so  that chemical piping runs will be relatively 

short.  Chemical piping will be double‐wall for containment, and will include provisions 

for monitoring for and locating leaks.   

 

 

 
Reverse Osmosis Basis of Design                                                                                                   Manatee County 
1024‐0080                  May 2008               52 
 



The tank‐mounted emergency generator will be located to the north of the RO building 

in order to supply emergency electrical power to the RO WTP.  A stormwater detention 

pond  will  be  located  in  the  southwest  corner  of  the  site  to  provide  treatment  and 

attenuation from runoff from the plant’s impervious areas. 

 

The treatment plant site will be enclosed with an 8‐foot chain‐link security fence with an 

electric motor operated rolling gate.  The fencing design will take into consideration the 

nearby school, existing athletic  facility and existing golf course  in order  to provide an 

aesthetically  pleasing  view  of  the  plant  site.    Landscaping  buffers will  be  provided 

between  the  fence  and  the  aforementioned  areas  to  comply  with  County  land 

development codes. 

 

5.2 RO Building Layout 

The Reverse Osmosis Building will be a pre‐engineered metal building with a floor area 

of about 8,500 square feet.  The building will be split into two main sections; one for the 

office/administration/operations  and  the  second  for  the  treatment  process  area.    The 

office area will occupy about one third of the total area and will include a utility room, 

operations  room,  Chief  Plant  Operator’s  office,  conference  room,  break  room, water 

laboratory,  restrooms,  operator’s  office  and  electrical  room.    Figure  5‐3  presents  the 

proposed layout for the RO building. 

 
Reverse Osmosis Basis of Design                                                                                                   Manatee County 
1024‐0080                  May 2008               53 
 



MANATEE COUNTY, FLORIDA



The operations room will contain computers and monitor screens necessary for the plant 

operators  to monitor  and  operate  the  facility.    The  operations  room will  have work 

stations,  seating  and  a  viewing  window  out  to  the  process  equipment  area.    The 

electrical  room will  contain  the main 480 volt electric  service entrance,  circuit breaker 

panels,  automatic  transfer  switch,  starter  panels,  variable  frequency  drives,  control 

panels,  lighting  panels  and  air  conditioning  units.    The  laboratory will  include  test 

equipment, counter space, and storage for conducting process control analyses.   

 

The  building  will  have  steel  panels  with  baked  on  epoxy  paint  applied  at  the 

manufacturer’s factory in order to minimize corrosion.  The building will include partial 

height,  CMU walls  to  provide  additional  durability  and  impact  resistance.    The  RO 

section of  the proposed building will  contain  three RO  skids, one  clean‐in‐place  skid, 

piping  trenches,  process  piping,  control  panels,  electric  power  and  instrumentation 

conduits, and remote instrumentation units.  Space will be provided in the Shop area to 

store membranes, cartridge filters, and membrane cleaning chemicals. 

 

5.3 Chemical Storage Area 

 

A  chemical  storage  facility  is proposed  for  the  facility  that will  contain  the  treatment 

chemicals and associated duplex chemical metering pumps.   The chemical storage will 

include  secondary  containment  that  will  be  constructed  as  part  of  the  concrete 

foundation  and  will  include  concrete  containment  areas  surrounding  the  chemical 

storage tanks.  These containment areas will be sized to contain the volume of one of the 

two  tanks  for  each  respective  chemical.  Coatings  that  are  resistant  to  the  respective 

chemicals stored will be applied  to  the  floor and walls of each containment area.   The 

two tanks for each chemical will be sized to provide for a 30‐day storage capacity within 

a chemical building.  The storage tanks will be fabricated with the appropriate material 

for maximum chemical resistance.   

 
Reverse Osmosis Basis of Design                                                                                                   Manatee County 
1024‐0080                  May 2008               55 
 



The proposed chemical storage area will be a CMU block structure with a raised roofing 

system that will provide protection of the chemicals from direct sunlight. Chemicals to 

be stored in the building include: 

 

• Antiscalent – used to prevent scale buildup on membranes 

• Aqua Ammonia – used to form chloramine for disinfection 

• Ferric chloride – used as a coagulant to remove iron, manganese and arsenic with 

Multi‐Media filters 

• Sodium  Bisulfite  –  used  to  neutralize  chlorine  from  filtered  water  prior  to 

flowing through membranes 

• Sodium Hydroxide  –  used  to  raise  the  pH  of  the  blended water  to meet  the 

County’s goals and EPA regulations 

• Sodium  Hypochlorite  –  used  as  an  oxidizing  agent  prior  to  multi‐media 

filtration; used for disinfection of blended water and potable water 

• Sulfuric Acid – used to lower the pH of the RO feed water stream. 

• Fluoride – used to prevent tooth decay 

• Polyphosphate – used as an approved potable water system corrosion inhibitor 

 

Table 5‐1 provides a summary of the proposed chemical storage capacities for the WTP.  

Figure 5‐4 presents the proposed layout for the chemical storage and pumping facility).   

 

 

 

 

 

 

 

 

 
Reverse Osmosis Basis of Design                                                                                                   Manatee County 
1024‐0080                  May 2008               56 
 



Table 5‐1: Chemical Storage Capacity and Material 
Chemical  Onsite Storage Capacity  Storage Material 

Sodium Hypochlorite  14,000 gal  Fiberglass 

Ferric Chloride  450 gal  HDPE tote 

Sulfuric Acid  5,600 gal  Carbon Steel 

Sodium Bisulfite  1,200 gal  Fiberglass 

Sodium Hydroxide  6,400 gal  Fiberglass 

Aqua Ammonia  1,500 gal  Fiberglass 

Antiscalant  400 gal  HDPE tote 

Polyphosphate  1,100 gal  Fiberglass 

Fluoride  200 gal  HDPE tote 

 

 

 

 

 
Reverse Osmosis Basis of Design                                                                                                   Manatee County 
1024‐0080                  May 2008               57 
 



S
:\1

02
4\

00
80

\8
0-

D
ra

w
in

gs
\B

O
D

R
\F

IG
5-

4-
10

24
00

80
.d

w
g,

 F
IG

 6
, 1

0/
22

/2
00

8 
10

:5
7:

23
 A

M

http://www.iteksoft.com/modules.php?op=modload&name=Sections&file=index&req=viewarticle&artid=4
http://pdf.iteksoft.com/modules.php?op=modload&name=Sections&file=index&req=viewarticle&artid=4


 
5.4 Effluent/Finished Water Storage 

The permeate from the RO skids and the filtered bypass water will be combined before 

receiving  chemical  treatment using  sodium hydroxide  for pH adjustment and  sodium 

hypochlorite  and  aqua  ammonia  for  disinfection.    The  bypass  water  stabilizes  and 

provides minerals to the permeate.  A static mixer will be provided to mix the chemicals 

into their respective injection points.  The blended water flows to the proposed 3.0 MG 

storage  tank.   A baffle will be  installed  through  the center of  the  tank  to prevent short 

circuiting between the  inlet and the outlet.   As previously mentioned, the storage tank 

will provide sufficient detention time for disinfection of the water.  The 3.0 MG storage 

tank will  be  a  pre‐stressed  concrete  tank,  120  feet  in diameter  by  35  feet  6  inches  in 

sidewater depth.  The proposed storage tank will have a 16‐inch inlet pipe and a 30‐inch 

outlet  pipe.   The water  level  in  the  tank will  be monitored  using  an  ultrasonic  level 

sensor. 

 

5.5 High Service Pump Station 

The high service pump station will transfer the water stored in the 3.0 MG tank into the 

County’s potable water distribution system.  The high service pumps have been sized to 

meet a peak hourly demand of two times the design capacity or 6.4 MGD at a pressure 

of 80 psi.  Computer modeling of the distribution system conducted by the County has 

shown that an 80 psi discharge pressure is needed at the pumps to integrate the finished 

water into the County’s distribution system and nearby elevated storage tank. 

 

Proposed are four split‐case centrifugal pumps, two of which that will be rated at 2,250 

gpm and two of which that will be rated at 1,125 gpm.  Both of the smaller pumps will 

be  constant  speed  pumps,  while  one  of  the  larger  pumps  will  utilize  a  variable 

frequency drive to better meet varying system demands and pressures.  Each pump will 

be capable of pumping the water at a design head of 185 feet (80 psi), which is sufficient 

to  fill  the nearby Erie Road  elevated water  storage  tank.   The  two  larger pumps will 
 
Reverse Osmosis Basis of Design                                                                                                   Manatee County 
1024‐0080                  May 2008               59 
 



have  150 horsepower motors, while  the  two  smaller pumps will have  75 horsepower 

motors.  Two large pumps will be capable of meeting peak demands with the two small 

pumps  out  of  service;  and  two  small pumps  and  one  large pump will  be  capable  of 

meeting peak demands with one large pump out of service. 

 

The potable water header pipe between  the 3.0 MG  storage  tank and  the high service 

pump station will be 30‐inches in diameter in order to meet the future water demands.  

The high service pump station discharge pipe will be 24‐inches in diameter in order to 

meet the future demands. 

 

The  proposed  high  service  pump  station  building will  be  constructed  from  split‐face 

CMU block.   The building will be  large enough to house six high service pumps, (four 

initially and two for the expanded facility).  One end of the pump station building will 